




 



i 

Table of Contents 
Part I: Feasibility Study ..................................................................................1 

1 Introduction ..............................................................................................3 
1.1 Purpose and Scope ...........................................................................................3 
1.2 Background ......................................................................................................3 

2 Raw Water Source Characterization .......................................................5 
2.1 Raw Water Source Quality ................................................................................5 

[...]
basins or used for retrofitting sand filters. These filters can be used to accommodate varying flows 
and can be continued during backwash and high solid events (Kruger, Inc.). 

 
Figure I-23: Hydrotech Disc Filter (Kruger, Inc.). 

Infilco MultiDisc Fine Screen 
The Infilco MultiDisc Fine Screen prescreen unit design utilizes crescent-shaped 100-micron woven 
polyester mesh panels that rotate in an enclosed drum. Raw water passage through the series of 
filters is gravity driven. When a sufficient water level is reached, a backwash is initiated. Space 
requirements are minimized because the MultiDisc Screen is installed across the direction of the 
water flow within the channel. The high-volume spray system cleans the mesh panels in both 
directions, efficiently removing the debris (Degremont Technologies). 

AMIAD Disk Filtration Systems 
The Amiad Disk Filtration System can filter solids larger than 100 microns in diameter. The disk 
filters are equipped with fine grooves on both sides that are tightly stacked around an open core. 
The particles travel towards the core where the outside surface and grooved channels capture 



 
South Padre Island Seawater Desalination Project 
Laguna Madre Water District 38 

 
Part I: Feasibility Study 

 

 

them. To clean the filter, the core expands, allowing flush water to clean the grooves before the 
assembly is recompressed. This system includes an automatic self-cleaning mode (Amiad USA). 

3.3.1.2 Solids Handling 
In the context of MF/UF pretreatments, solids handling refers to the disposal of solid material, 
generated as the pretreatment system removes suspended solids from the feed water. The majority 
of solids discharged from MF/UF constitute “natural” suspended particles, having entered the 
desalination facility from the raw water source. A much smaller quantity of chemical residue may 
require discharge as well. These chemical residuals are generated during the MF/UF cleaning 
procedures: enhanced filtrate maintenance (EFM), chemical enhanced backwash (CEB), and clean-
in-place (CIP) procedures. Most MF/UF pretreatments generate three different waste streams which 
may contain solids: a prescreen discharge, a pretreatment discharge, and a pretreatment chemical 
cleaning waste discharge. 
 
The prescreen waste stream contains the largest suspended particles of the pretreatment system, 
depending on the aperture of the prescreen. Typically these particles, consisting of silts and grit, 
range in size from 100 microns to 0.5 centimeters (0.2 inches). If biological growth is extensive 
within the raw water intake system, particles removed by the prescreen may be much larger. 
Biological growth, especially mollusks shells, can fragment within the intake system and be 
transported within the feed water before being intercepted by the prescreen unit. Otherwise, these 
shells could damage the more sensitive MF/UF membranes. The pretreatment membrane waste 
stream contains smaller particles compared to the prescreen waste stream, ranging in size from 
approximately 0.05 – 0.10 microns to 100 – 200 microns (the size of particles larger than 
pretreatment membrane pore size, but smaller than the prescreen unit pore size).  

3.3.1.3 Use in Other Areas 
Cumulative installed capacity of low pressure membranes, including UF, MF and membrane 
bioreactors, has experienced nearly exponential growth. In 1998, global cumulative installed 
capacity was almost 500 mgd (Furukawa, 2008). In 2006, installed capacity had risen to nearly 
3,500 mgd. These installed capacities reflect the full range of implementations suitable for low 
pressure membranes. Of the global installed capacity of low pressure membranes, pretreatment for 
seawater desalination constitutes three percent, a sector which is “a small proportion of installed 
plants, but it is growing rapidly” (Furukawa, 2008). Furthermore, a portion of global industrial 
(eight percent) and wastewater (22 percent) applications use low pressure membranes as 
pretreatment for RO systems. Low pressure membrane applications can be found all across the 
globe. Notable facilities implementing MF and UF technologies are located in Addur, Bahrain; 
Fukuoka, Japan; Kindasa, Saudi Arabia; and Yu-Han, China and implemented membranes from 
Nitto Denko, Hydranatuics and GE/Zenon (Bartels and others, 2006). 

3.3.1.4 Energy Consumption 
Energy use by low pressure membranes is generally anticipated to be higher than energy use by 
conventional dual-media filtration, which is primarily gravity driven. The cost savings from low-
pressure membranes accrue in other capital and ongoing cost categories, such as reduced 
construction footprint, reduced chemical use, reduced waste disposal, and longer lifespan of 
primary treatment membranes. Energy use may also vary when different operational methods are 
imposed on a low-pressure membrane system. For example, pressure driven membranes operating 
under cross flow operations may use more energy than dead end operations to circulate larger feed 
water volumes. Again, the energy cost savings of dead end flow operations may be offset by higher 
membrane fouling rates and more frequent cleaning cycles. 



 
South Padre Island Seawater Desalination Project 
Laguna Madre Water District 39 

 
Part I: Feasibility Study 

 

3.3.1.5 Chemical Consumption 
In general, chemical consumption of low-pressure membranes is less than that of a conventional 
filtration process due to the absence of more chemically demanding steps, such as flocculation and 
coagulation. However, some low-pressure membrane systems integrate minor coagulation 
processes. The Pall MF system being piloted at the LMWD Pilot does not. The majority of chemical 
consumption for this system occurs during its enhanced filtrate maintenance (EFM) procedure, 
which is the daily, or weekly, chemically enhanced backwash (CEB) of the membrane fibers. 
Additional chemicals are required during the less frequent and more intensive clean in place (CIP) 
procedures. 
 
At the BPUB Pilot, chemical consumption and residuals were measured for the Pall MF system. The 
EFM wastewater streams contained chlorine residual levels that ranged from 0.2 mg/L to 39.2 mg/L 
at various times during the drain and flush cycle. These chlorine residuals raised pH levels in the 
wastewater stream to 8.78.  
 
At the BPUB Pilot, Pall CIP procedures were performed between TCEQ qualifying runs. A typical CIP 
involved a high pH soak followed by a low pH soak. During the high pH soak, 30 gallons of heated 
potable water filled the feed tank, along with a chemical regime of 1,000 ppm of sodium 
hypochlorite (NaOCl) and 10,000 ppm of caustic soda (sodium hydroxide, NaOH). After the high pH 
soak, 30 gallons of heated potable water filled the feed tank along with the low pH chemical 
regime of 20,000 ppm of concentrated citric acid (C6H8O7). After the completion of the high pH 
and low pH soaks, all residual solutions were sent to drain. In general, CIP procedures lasted about 
seven hours. Based on projections from the BPUB Pilot, daily average chemical use during the daily 
EFMs at the proposed one mgd South Padre Island facility is anticipated to be approximately 20 
gallons per day. 

3.3.1.6 O&M Requirements 
Low-pressure membrane O&M costs include the subcategories of labor, chemical use, and power 
consumption. Generally, low-pressure membrane systems equal or exceed the level of automation 
seen in the conventional pretreatment equivalent. Chemical use will generally be less in low-
pressure membrane systems than conventional pretreatment systems. However, power 
consumption will generally be higher. 

3.3.1.7 Produced Water Quality 
The BPUB Pilot demonstrated that, in terms of quality of water produced, all membrane-based 
pretreatment technologies far surpassed the performance of a conventional pretreatment system. 
Quality parameter results from the membrane units at the BPUB Pilot included all turbidity and SDI 
readings below 0.2 NTU and 3.0 respectively. Furthermore, these superior water quality results 
were generated across the range of raw water qualities found in the Brownsville Ship Channel, 
which is considered far more challenging than what is expected at the South Padre Island facility.  

3.3.2 Conventional Pretreatment 
Conventional pretreatment removes particulate and suspended solids through the processes of 
coagulation, flocculation, sedimentation and filtration (Figure I-24). 



 
South Padre Island Seawater Desalination Project 
Laguna Madre Water District 40 

 
Part I: Feasibility Study 

 

 

 
Figure I-24: Conventional pretreatment process diagram. 
 
Coagulation is the process of destabilizing the predominantly negative charge of suspended 
particulates and colloids to reduce their repulsion and facilitate increased binding in preparation for 
subsequent processes. Coagulation can be referred to as flash or rapid mixing and involves the 
chemical process of blending a coagulant into a raw water stream. A rapid mixer provides a 
uniform dispersion of coagulant chemical throughout the influent water (Baruth, 2005). Common 
coagulation chemicals used in water treatment plants are briefly described below, including the 
advantages and disadvantages of each.  

• Aluminum sulfate, Al2(SO4)3 · 14H2O is the most commonly used coagulant for municipal 
water treatment in the United States. When introduced into the feed water, this aluminum-
based salt disassociates into trivalent aluminum and sulfate. The aluminum ions react with 
the water to form aluminum hydroxide polymers that bind to the negatively charged 
colloids. While an effective coagulant, colloidal substance containing aluminum can foul 
membranes at concentrations of 0.1 to 1.0 ppm of aluminum in the feed water.  

• Polyaluminum chloride, AlxCl(3x-y)(OH)y, often produces a better settling floc in colder waters 
at lower dosages, thereby producing less sludge. Polyaluminum chloride was eliminated 
from further consideration because of the potential of aluminum residual that could foul or 
damage the RO membranes. Facility operators have some control over the combination of 
aluminum, chlorine, and hydroxide constituents in the salt, as reflected in the formula. 
Aluminum salts are amphoteric in nature and it is important that the pH of the water within 
the membrane itself has greater aluminum solubility than the part of system where 
aluminum coagulation occurs. Any excess aluminum in the feed water (even small amounts 
~50 ppb) can cause membrane fouling. 

• Ferric chloride, FeCl3 tends to form a better settling floc and may be more consistent in 
removing natural organic matter and reducing the incidence of colloidal fouling. However, 
Fe(III) may corrode unprotected metals, leading to the liberation of Fe(II), which in turn can 
increase the oxidation of polyamide membranes in the presence of chloramines. Like 
aluminum, iron can foul membranes, but is easier to remove from the feed water. The ferric 
chloride produced more desirable floc characteristic, making this the preferred coagulant 
over the aluminum salts.  

• Ferric sulfate, Fe2(SO4)3 is similar to ferric chloride in regards to floc formation and removal 
of organic matter. Ferric hydroxide is formed at low pH values, so that coagulation is 
possible with ferric sulfate at pH values as low as 4.0. Ferric hydroxide is insoluble over a 
wide range of pH except for the zone of 7.0 to 8.5 



 
South Padre Island Seawater Desalination Project 
Laguna Madre Water District 41 

 
Part I: Feasibility Study 

 

• Cationic polymers can be used as the primary coagulant or in conjunction with aluminum- 
or iron-based coagulants. Cationic polymers are considered to be most effective at 
removing suspended inorganic matter. These polymers (usually positively charged 
copolymers of acrylamide or polyamine) provide ample charged binding sites, the ability to 
bridge primary coagulants, and more readily form floc. The use of polyamine (a large 
molecule, cationically charged along the entirety of its backbone) is most effective with 
variable feed water quality. Due to the length of this molecule, individual flocs are bound 
together. Polyamides are also less likely to become permanently attached to membranes 
due their size (straddling multiple pores); shear forces will more than likely cause 
detachment.  This is important when considering flocculant fouling mechanisms. 

 
Flocculation is the process of amassing the destabilized particles and colloids into masses, or flocs, 
large enough to settle and be filtered. Flocculation begins immediately after destabilization in the 
zone of decaying mixing energy (downstream from the rapid mixer). Flocculation involves a defined 
process of gentle stirring to enhance adhesion and build floc particles of optimum size, density, and 
strength to be subsequently removed by settling and filtration (Baruth 2005). 
 
Sedimentation is the gravity-driven process by which suspended particles settle to the bottom of a 
body of water. The clarifier is a large, deep tank with low enough velocities to allow the large floc 
to contact and integrate smaller particles as it settles. The settled particles form a layer of sludge at 
the bottom of the tank, which is removed by mechanical means (Baruth 2005). 
 
Filtration involves passing water through a porous medium to remove suspended solids. The most 
common type of filter is a rapid sand filter. Water passes vertically through silica sand, which is 
often layered with activated carbon or anthracite coal, similar to a dual media filter. The top layer 
removes most of the organic compounds while the sand layer traps the suspended particles. These 
types of filters typically incorporate a system of cleaning by air scouring and backwashing and are 
common in larger treatment plants (Figure I-25) (Baruth 2005). 

 
Figure I-25: Typical gravity filter. Source: F.B. Leopold Co. 
 
Pressure filters have a filter medium contained in a steel pressure vessel, which may be a cylindrical 
tank or a horizontal-axis tank (Figure I-26). Water enters the filter under pressure and leaves at 
slightly reduced pressure because of the head loss encountered in the filter medium, under-drain, 
and piping connections. The operation of a pressure filter is similar in most respects to that of 
gravity. Both types of filters function by the same particle capture mechanism and share the same 
filter medium, filter flow rates and the terminal head loss (Water Quality Handbook). 



 
South Padre Island Seawater Desalination Project 
Laguna Madre Water District 42 

 
Part I: Feasibility Study 

 

 

 
Figure I-26: Typical vertical pressure filter. Source: Robert’s Filter Manufacturing Co. 

 
The familiarity with equipment and its process has made conventional pretreatment an accepted 
method for conditioning the feed water for use in membrane technology. However, conventional 
pretreatment suffers several drawbacks compared to other processes, including a larger physical 
footprint, difficulty maintaining SDI value less than three during seasonal or tidal changes in the 
feed water, and the potential for backwashes to release coagulant into the feedwater stream, 
leading to premature membrane fouling. 
 
In addition, variability in feed water can present a challenge to the conventional pretreatment 
system, which may not be capable of effectively responding to sudden variations in feed water 
quality. Coagulant and other chemical dosages are protracted operations and quantities 
throughout the system cannot be manipulated in real-time. This delayed reaction time limits the 
volume of feed water available to downstream processes. Most conventional pretreatment systems 
are intentionally designed for low velocity throughout the system, which contributes to this slower 
reaction time. 

3.3.3 Pretreatment Recommendation 
The keystone of any well designed and successfully operated desalination facility is the 
pretreatment system. With its main objective to provide the primary treatment system with high 